
Civil

Solid Waste

Original

Utilities

Coastal

Environmental

April 2017 

General Engineering 
Services

RFQ No. 17-002

Statement of Qualifications

City of Key West



CH2M—Integrated Engineering Solutions for the City of Key West 1 

CCoonntteennttss  

Section Page 

1. Firm’s Specialized Experience and Technical Competence in the Listed Disciplines ................. 1-1 
Overview of CH2M ...................................................................................................................................................................... 1-1 
Civil Engineering .......................................................................................................................................................................... 1-2 
[...]
Mr. Garcia is a senior design manager with extensive 
experience in coordinating disciplines, preparing design 
documents, managing design for master services 
agreements, providing design input for developing task 
orders, and organizing client meetings. Additionally, his 
experience includes project management, design, 
permitting, bid phase services, and construction 
management of various stormwater, wastewater, solid 
waste, water, storm drainage and stormwater 
management facilities, and environmental projects. 

Representative Projects 
Design Manager, Rowlett Creek RWWTP Peak Flow 
Management Improvements and Lower Rowlett Creek 
and Lower Cottonwood Creek Lift Stations, North Texas 
Municipal Water District, TX. Design was completed in 
November 2016, bid, and construction started in March 
2017. The design included modifications to the plant 
influent pipelines and flow structures, additional pipelines 
and force mains ranging in size from 24-inch to 60-inch 
pipe, replacement of two existing headworks with a 
combine 60 mgd headworks that included relocation of 
bar screens, a new bar screen, vortex grit removal system, 
60 mgd flow splitter structure that divides flow between 
the two existing onsite treatment plants and the wet 
weather pump station, a 60 mgd wet weather pump 
station installed in an existing tank, a 17.5 MGD Membrane 
Filtration System, a 60 MGD in-line UV system, a 60 mgd 
post aeration system, 4 emergency generators and related 
electrical, and a new plant instrumentation and control 
system. The project also included electrical upgrades to 

the Lower Rowlett Creek Lift Station and a new 20 mgd 
Lower Cottonwood Creek Lift Station with additional 
offsite pipelines. A pre-selection process was utilized to 
define the actual process manufacturers for design 
requirements for the grit removal system, membrane 
filtration system and the UV system. The design included 
the requirements that the existing plants components 
could not be offline during construction for any extended 
period and there was to be no impact to treatment. The 
plant odor control system had to be maintained during 
construction even while components of the system were 
being relocated to new processes. The construction 
duration is 3 years and includes a complex sequence of 
construction to provide for the client’s requirements on 
plant operation, odor control and numerous limitations 
due to the congested plant site.  

Design Manager, Claude H. Dyal Water Treatment Plant 
Surface Water Plant Clearwell Addition and Reject Pond 
Rehabilitation, City of Cocoa, FL. Design was completed in 
July 2015 and is under construction. The design included a 
700,000 gallon in-ground concrete clearwell with concrete 
roof and internal concrete baffle walls; a 30 mgd transfer 
pump station building with 3 vertical turbine pumps and 
electrical room; yard piping improvements; various 
electrical and instrumentation and control improvements; 
demolition and replacement of the existing 1.3 million 
gallon reject storage pond concrete liner and underdrain 
system; diversion vault; modifications to the reject pond 
inlet pipe discharge, structural, electrical, mechanical, 
instrumentation and control modifications to the existing 
reject pond decant pump station and an isolation valve 
vault.  



 

CH2M—Integrated Engineering Solutions for the City of Key West 2-15 

Design Manager/Project Manager, Claude H. Dyal Water 
Treatment Plant LOX Conversion, City of Cocoa, FL. 
Design was completed in March 2013 and the project was 
bid and construction started in January 2014. The project 
consists of modifications to the existing ozonation system 
that include demolition of two air compressor systems, 
two desicant dryer systems and other miscellaneous items; 
a new liquid oxygen system with associated piping and 
appurtenances; a new nitrogen boost system with 
associated piping and appurtenances; modification to the 
ozonation system piping and appurtenances; new ozone 
generator dielectrics; new building HVAC; electrical 
improvements; miscellaneous controls and 
instrumentation improvements; and modifications to the 
ozone diffusers and ozone contact chambers. The project 
was completed in November 2015. 

Design Manager/Project Manager, Wewahootee Pump 
Station Improvements, City of Cocoa, FL. Design was 
completed in June of 2013 and the project was bid and 
awarded in June of 2013. The project consists of upgrades 
to the existing pump station at the Wewahootee WTP and 
included 4 new 200 horsepower 7,000 gpm centrifugal 
pumps with new suction and discharge piping and valves, 
demolition of an existing 16-foot diameter, 165 foot tall 
steel standpipe with associated piping, yard piping 
improvements to provide redundancy to the common 42” 
pipeline carrying flow from the well fields to the 
Sulfureator Ground Storage Tanks, addition of a 165-foot 
communications tower, electrical improvements, update 
to the existing plant SCADA system, miscellaneous 
architectural improvements to the pump building including 
a new shower and restroom facilities, HVAC and a potable 
water treatment system for plant personnel. The project 
was completed well keeping the facility online and 
operational. The project was completed in August 2015. 

Design Manager, Cudjoe Regional Wastewater Inner 
Islands Collection System and Transmission System, 
Florida Keys Aqueduct Authority, Florida Keys, FL. Design 
was completed in 2012 and bid in 2013. The project consists 
of approximately 10 miles of force main ranging in size 
from 8-inch to 16-inch, two bridge crossings at Bow 
Channel and Kemp Channel, two wastewater pump 
stations with associated electrical, odor control, 
instrumentation and control system, and appurtenances. 
The project included the preliminary design to provide 
wastewater collection and treatment for the 
unincorporated portion of Monroe County. The project 
was then divided into an inner island phase, an outer island 
phase and a wastewater treatment phase. The design for 
the inner islands provided guidance and standards for the 
design of the outer island phase. The design included 
utilizing an existing 18-inch steel pipe as a carrier pipe for 
the force main where possible to minimize construction in 

mango swamps and wetlands. Environmental 
investigations were conducted to determine limits of the 
affected areas, and recommended mitigation. The design 
included coordination and guidance to the engineers 
designing the other phases to deliver a coordinated and 
complete package to the client. Construction will be 
complete in the summer 2017.  

Design Manager, J. Robert Dean WTP RO Expansion, 
FKAA, Florida City, FL. The RO expansion consists of a 6-
mgd RO membrane facility; chemical storage and feed 
pumps for sulfuric acid, sodium hypochlorite, sodium 
hydroxide, and membrane scale inhibitor; 32mgd transfer 
pumps station; 6-mgd degassifier with chemical scrubber; 
approximately 6,000 linear feet of well collection piping 12-
inch, 16-inch, and 20-inch; and associated electrical and 
miscellaneous piping and controls. The RO facility consists 
of four 1.5-mgd membrane trains with five 2-mgd RO feed 
pumps (1 standby), three preliminary cartridge filters, 
membrane cleaning system, control room, electrical room, 
chemical feed rooms, and appurtenances. 

Project Manager, Richard A. Heyman Environmental 
Protection Facility Headworks Modification, City of Key 
West, FL. Project consists of removal of the walls and roof 
of the second floor of the building and opening it to 
atmosphere, addition of an influent channel with 
mechanical bar screen, repair of all concrete channels, 
replacement of two mechanical bar screens, grit classifiers 
and separators, grit pumping system, and grit blowers. 
Conversion of the abandoned plant outfall line to an 
influent pipeline that allowed the City to split the 
wastewater collection system on the island. Installation of 
a new 30-inch plant influent pipeline from the beginning of 
the outfall line, on the plant site, to the headworks facility. 
Replacement and updating of the headworks electrical 
system and the I&C system. Project is in construction and 
scheduled for completion in December 2011. 

Design Manager, Buckman WRF BNR Modification and 
Grit Removal Facility, JEA, Jacksonville, FL. The 52-mgd 
Buckman WRF project involves BNR modification and a grit 
removal facility. Project consisted of reviewing and 
existing deign for the BNR and updating the contract 
documents and adding additional scope. The grit removal 
facility consists of six grit basins, dewatering pumps, grit 
removal system, modifications to the plant influent 
diversion box, demolition of the existing grit system, 
electrical, and I&C. The design includes temporary 
structures to keep the plant in operation during 
construction without a degradation of treatment. Project 
has been bid and construction will start in December 2011. 
Project was a fast track project to meet a consent decree 
for the facility. The project is on schedule and 
within budget. 



 

2-16 CH2M 

Design Manager, Northwest Regional WTP, JEA, 
Jacksonville, FL. The WTP consists of a 2.0 million gallon 
storage tank; four high service pumps (two at 3,500 gpm 
and two at 1,500 gpm); expandable process building 
housing the high service pumps, electrical, SCADA, 
maintenance area, and control area; wastewater lift 
station with wet well and submersible pumps; JEA 
standard SCADA system; 10,000-gallon sodium 
hypochlorite tank with skid mounted feed pumps in a 
containment area underneath a canopy; standard JEA 
security system; 1,500-KW emergency generator; two 
finished water exit points; 2,000 feet of 24-inch finished 
water ductile iron pipe to tie into the distribution system; 
stormwater system; site access road; electrical system and 
space for a possible hydrogen sulfide removal system. The 
design is substantially completed and construction delayed 
due to funding issues. Project re-started in 2016 with 
design requirements updated to account for revised 
treatment capacity. 

Project Manager, Regional Water Treatment Facilities at 
Yankee Lake, Seminole County, FL. Project consists of a 
10-mgd raw water pump station expandable to 55 mgd 
located on a canal adjacent to the St. Johns River, 
approximately 5 miles of HDPE raw water pipelines, 10-
mgd Actiflo system, two gravity thickeners, recovery basin 
with pump station, chlorine contact basin with pump 
station, dewatering building with belt filter press, 1.5-MG 
ground storage tank, polymer building for the Actiflo 
system, chemical facilities, stormwater system, and 
appurtenances. The raw water pipelines traverse 

wetlands, wildlife conservation area, and scrub jab 
conservation area. The canal discharge into the St. Johns 
River will be modified to allow for flow into the canal at a 
velocity that will not trap aquatic species. This requires 
dredging the river, diverting flow from the canal into the 
wetlands and sheeting the canal to maintain the required 
volume for the pump station. A consumptive use permit 
for the St. Johns River was obtained along with permits 
form USACE, FDEP, U.S. Fish and Wildlife, and a 
submerged lands easement.  

Design Manager, Walker Springs Wastewater Storage 
Facility, Knoxville Utility Board, TN. The storage facility 
consists of a diversion structure located on a 24-inch trunk 
sewer, 14.64-mgd pump station to pump flow into the 
storage basin, grinder station upstream of the pumps, 
3.25-MG pre-stressed concrete storage basin, an odor 
control facility, and associated piping, valves, gates, 
manholes, and accessories. The pump station has five 
adjustable speed ITT/Flygt submersible pumps in a 
rectangular, divided wet well. Rated capacity of 14.64 mgd 
is provided with the largest pump out of service. Three 
grinders with submersible motors are installed prior to the 
pump chamber. Each grinder is mounted on rails to 
facilitate removal for maintenance and repair. Rated 
capacity will be 7.1 mgd with one grinder out of service. 
The storage basin will be a circular, pre-stressed concrete 
tank with a storage volume of 3.25 MG. The facility was 
one of three designed and built for the program. The 
wastewater storage facilities were designed and 
constructed within budget and schedule. 

 

 

  



 

CH2M—Integrated Engineering Solutions for the City of Key West 2-17 

Randy Boe, PE 
Utility Engineering Task Manager  

Education 
M.S., Environmental Engineering, Virginia Polytechnic 
Institute and State University 
B.S., Civil Engineering, Virginia Polytechnic Institute and 
State University 

Professional Registration  
Professional Engineer: FL, NC, TX 

Distinguishing Qualifications 
 Brings experience in the Florida Keys 
 Over 20 years of experience in the study and detailed design of wastewater treatment processes 
 Experienced in providing engineering services in support of wastewater treatment plant operations 
 Experienced in biological system modeling and biological nutrient removal systems, open channel and pumped 

hydraulic systems analysis and evaluation, and MBR design 
 Regional Practice Leader for Wastewater Treatment in CH2M’s South Region 

 
Relevant Experience  
Mr. Boe brings extensive experience in wastewater 
process design, specializing in the planning, design, study, 
modeling, and operation of wastewater treatment 
facilities. He is experienced in a variety of wastewater 
treatment processes, including selectors, BNR, grit 
removal, screening, aeration, MBRs, digestion, 
dewatering, disinfection, equalization, and clarification. 

Representative Projects 
Lead Process Engineer, Bonita Springs Utilities East 
Water Reclamation Facility, Bonita Springs, FL. Mr. Boe 
served as lead process engineer for the design of a 4 mgd 
membrane bioreactor facility for Bonita Springs Utilities’ 
East Water Reclamation Facility.  Responsibilities included 
overall process modeling and design, MBR system design 
for a biological nitrogen removal process, equalization 
facility sizing, aeration system, and flow and mass 
balances.  The project was delivered as a design-build 
project with startup in April 2007.  The WRF is a 100 
percent reuse facility and also includes reject water 
storage, waste activated sludge storage and thickening, 
centrifuge dewatering, and heat drying of waste sludge.  
The initial design capacity is 4 mgd, but the overall facility 
is laid out for expansion to 16 mgd. The drying facility 
serves both the East WRF and West WRF or sludge from a 
total plant capacity of 11 mgd. Mr. Boe served as the lead 
process engineer for membrane supplier pre-selection and 
startup as well.  Construction cost for the facility was $52.2 
million. Project was selected as the Florida Section ASCE 
2008 Project of the Year and received the Design Build 
Institute of America Award of Excellence in 2008. In 2014, 

the facility was recognized by the FWEA with the Earle B. 
Phelps Award in the advanced secondary-treatment 
category. The award recognizes the wastewater-
treatment facility that has maintained the highest removal 
of major pollution-causing constituents from its effluent. 
The facility also won the first place Small Operating 
Projects Biosolids Award, which recognizes and promotes 
the safe management, public acceptance and beneficial 
use of biosolids. 

Senior Process Engineer, Process Alternatives for 
Nitrogen and Phosphorus Removal, Mainstreet WRF, 
Gainesville Regional Utilities, FL. Responsible for 
evaluation of process alternatives for nitrogen and 
phosphorus removal at the GRU Mainstreet WRF. The 
study included evaluation of alternatives for addressing 
TMDL requirements for nitrogen (TN < 8 mg/L) in the 
surface water discharge to Sweetwater Branch, which 
ultimately discharges to Alachua Sink. Phosphorus removal 
(TP < 0.3 mg/L) was also evaluated as it pertained to 
wetland polishing treatment in a constructed wetland 
leading to Paynes Prairie (wetland design by others). 
Several processes were evaluated at the screening level 
using existing tankage. Stress testing of the existing 
process was also conducted to investigate the full 
treatment potential of the existing plant. Field data was 
collected at near design capacity by taking a treatment 
train out of service including profiles of nitrogen, 
phosphorus, DO and other operational parameters along 
the treatment train. Chemical addition for phosphorus 
removal was also field tested. Field data collected during 
stress testing was used to calibrate process models and 



 

2-18 CH2M 

evaluate operational scenarios over the full range of 
expected annual load and temperature profiles. 

Senior Technologist, Miami-Dade County Ocean Outfall 
Legislation Program, FL. Served as task leader for 
evaluation, assessment, and development of a Preliminary 
Plan to satisfy Ocean Outfall Legislation requirements for 
the existing South District (112.5 mgd), Central District (143 
mgd) and North District (120 mgd) Wastewater Treatment 
Plants. Responsibilities included gathering background 
information, performing field inspection and condition 
assessments, preparation of preliminary engineering 
reports, development of wet weather treatment 
alternatives, and production of a comprehensive 
implementation plan for carrying out planned 
improvements. The project required close coordination 
between collection and conveyance system planning and 
other on-going consent decree work by other consultants. 

Process Engineer, WRF No. 3, City of Ocala, FL. Lead 
process engineer for development of overall process flow 
and mass balance diagrams and hydraulic profiles for a 4-
mgd WRF. Responsibilities also included design of the 
biological nutrient removal system, clarifiers, return 
activated sludge pumping station, waste activated sludge 
pumping station, scum pumping station, disinfection, and 
chemical feed facilities.  

Senior Technical Consultant, JEA Blacks Ford WRF Phase 4 
Expansion, Jacksonville, FL. Provided senior process 
review and guidance for the design of a $40 million 
expansion of the Blacks Ford WRF from 3 mgd to 6 mgd 
including alternatives evaluations for liquid stream and 
biosolids processing. The facility produces unrestricted 
public access quality reuse water and also has a permitted 
discharge to the Blacks Ford Swamp. Conventional 
activated sludge, membrane bioreactors, and oxidation 
ditch treatment alternatives were evaluated for liquid side 
treatment. Four solids treatment options were 
investigated including Class A and Class B options. The 
design ultimately included two oxidation ditches in a 5 
stage Bardenpho configuration for biological nitrogen and 
phosphorus removal to meet stringent 5/5/3/1 discharge 
limits for BOD/TSS/TN/TP. Other project components 
included headworks, odor control, secondary clarifiers, 
chemical feed systems, filtration, UV disinfection, 
centrifuge dewatering, reclaimed water storage, and 
reclaimed water distribution pumping.  Cost effective 
repurposing of existing sequencing batch reactors for 
aerobic sludge digestion and reject storage was also 
incorporated into the design. 

JEA Buckman WRF BNR and Plant Upgrades, Jacksonville, 
FL. Senior technology consultant and QC reviewer for this 
project to implement nitrogen removal and grit removal 
system improvements at this 35 mgd facility. Process 
modeling was performed to evaluate options to retrofit 
the existing aeration basins to achieve 6 mg/L of total 
nitrogen to achieve compliance with the anticipated TMDL 
for the facility. A step-feed configuration was selected for 
implementation to achieve the total nitrogen goal as well 
as reduce solids loading to the secondary clarifiers during 
high flows experienced during wet weather. A unique grit 
removal approach was developed utilizing and modifying 
existing pre-aeration tanks for the purpose of providing 
operations with a simple, reliable, robust, and easy to 
maintain grit system. BNR related design modifications 
included addition of baffle walls and mixers to process 
basins, supplemental carbon feed system for backup 
carbon source, flow distribution gates, internal recycle 
pumping, gate replacement, secondary clarifier 
modifications, improvements to address foam/scum on 
the aeration basins, sidestream treatment of centrate 
from dewatering operations, diffuser modifications, and 
instrumentation and control system improvements. 
Challenges of the project included construction 
sequencing while maintaining plant operations at the 
facility that includes common wall construction 
between many of the structures. Construction was 
completed in 2014. 

Treatment Process Lead Engineer, Regional WWTP 
Conceptual Design Study, North Texas Municipal Water 
District, Wylie, TX. Responsible for evaluation of 
wastewater treatment aspects of planning for future 
growth in the Upper East Fork service area with a 50 year 
planning horizon. The study encompasses all aspects of 
the treatment and conveyance system with a primary goal 
of protecting the quality of Lavon Lake which is a critical 
drinking water supply source for the District. Current 
treatment capacity of the Upper East Fork system is 88 
mgd. The study consolidated growth projections from 
multiple member and customer cities, and considered 
future flows of up to 210 mgd including selection of the 
best alternative for a range of possible future growth and 
discharge requirement scenarios considering life cycle cost 
and non-cost criteria. The study includes development of 
near-term implementation steps for treatment and 
conveyance and a solution with the flexibility to adapt to 
changing long-term needs as they become better defined 
over time. 

 



 

CH2M—Integrated Engineering Solutions for the City of Key West 2-19 

Bo Bruner, PE 
Solid Waste Task Manager | Facilities 

Education 
M.S.C.E, Sanitary Engineering, University of Kentucky 
B.S., Civil Engineering, University of Kentucky 

Professional Registration  
Professional Engineer: FL, GA 

Distinguishing Qualifications 
 More than 40 years of solid waste management and regulatory experience  
 Extensive experience with permitting design and construction of solid waste landfills, including liner systems, 

leachate control systems, landfill gas system, and associated infrastructure 
 Extensive experience conducting site assessments, preparing RAPs, and designing landfill closure systems 
 Extensive experience in the development of landfill gas utilization projects.  
 Former Member of Florida Center for Solid and Hazardous Waste Management Advisory Board 

 
Relevant Experience  
Mr. Bruner has more than 40 years of experience working 
on solid waste projects, including conducting landfill 
design and permitting projects, contamination 
assessments, and remedial investigation/feasibility studies. 
He has served as Solid Waste Project Manager for the City 
of Key West and Orange, Alachua, Citrus, Indian River, St. 
Johns, Osceola, and Escambia counties in Florida. He has 
been a moderator for a course in leachate and gas 
management for the Center for Training Research and 
Education in Environmental Occupations and has been an 
instructor for Leachate Liner and Collection System 
training course for SWANA.  

Representative Projects 
Project Manager, Stock Island Class I Landfill Closure, City 
of Key West, FL. Assisted the City with the design, 
permitting, and construction services for the two-phase 
closure of the 20-acre Stock Island Landfill. Prepared 
closure design plans, including drawings and specifications 
for Phase 1 and Phase 2 closure. The cover system design 
included installation of a 30-mil PVC membrane, 18-inch 
drainage sand, and native vegetation. Designed a 
stormwater management system, gas vents, articulating 
block revetment (won an International Achievement 
Award from Industrial Fabrics Association International), 